
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1981 

The Kinetics of Rotating Biological Contactors Treating Domestic The Kinetics of Rotating Biological Contactors Treating Domestic 

Wastewater Wastewater 

Abraham Pano 

E. Joe Middlebrooks 

J. H. Reynolds 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Pano, Abraham; Middlebrooks, E. Joe; and Reynolds, J. H., "The Kinetics of Rotating Biological Contactors 
Treating Domestic Wastewater" (1981). Reports. Paper 167. 
[...]
of the attached gr owth. The following results were 
reported: ma;(1mum specific growth rate 0.56 to 
0.83/d and the half -saturation constant 0.18 
to 1.0 mg/l Ito and Matsuo (1980) worked with a 25 
cm di ameter RBe processing a synthetic substrate and 
reported maXlmum ammonia nitrogen removal of 4 g/m2/d, 
a yield coefficient of 0 15, and a maximum specific 
growth rate of 0.03/d. 

Temperature effects on the 
klnetlc constants 

Carbonaceous substrate removal. The following 
expresslon showlng the temperature dependence of 
BOD5 removal eff1 c 1 ency was reported by Ellis and 
Banaga (976): 

E =E eTl - T2 
TI T2 

in wh1ch 

ET1= eff1 clency at temperature Tl, ·C 
ET2= eft1ciency at temperature T2, ·C 
T temperature, °c 
e = temperature factor 

(26 ) 

At temperatures between 11°(. and 18·C, e was found 
to be 1.006 and for temperatures between 18°C and 
27°G, e was 1.002. Conducting experiments with cheese 
processlng wastewater, Mikula (1979) found that the 
variation of the maXlmum specific growth with tempera-



ture could be expressed by an Arrhenius type relation
ship 

jJ 

in which 

A e -Ea/RT 
r 

Ar = frequency factor, lIt 
Ea activation energy,cal/mole 
R = universal gas constant 
T absolute temperature, oK 

(27) 

The values of Ar were calculated to be 1.4 x 1012 
to 1.5 x 1012/day for the first two stages and 0.26 
x 1012 to 0.46 x 1012/day for the last two stages. 
The actlVation energy varied from 17,780 to 17,850 
cal/mole. 

Ammonla nitrogen removal. The effect of tempera
ture on the nitrification rate in an RBC assuming zero 
order nitrification was reported by Watanabe et al. 
\1(80) to be: 

(28) 

in which 

(rdh =nitrification rate constant l/hr at 
temperature T 

(rd}20= nitrification rate constant l/hr at 20°C 
T = temperature, °C 

The express ion was deve loped with data co llected in 
experiments conducted at temperatures of 15·C, 23.5°C, 
and 28.5·C. Mueller et al. (1980) cal ibrated a model 
using the following expression to relate temperature 
and maximum specific growth rate (l/day) 

A T -20 
= \120 (1 . 1) , (29) 

Murphy et al. (1977) reported that nitrification 
dependence on temperature follows the relationship: 

K 9.45xloll e-13 ,90Q/RT; for 7°C to 25°C (30) 

111 wh lch 

K react ion rate constant, l/hr 
R universal gas constant, cal/g mole/oK 
T = temper ature, oK 

Summary 

When used to treat municipal wastewater, RBC 
systems ach ieve 85 to 95 percent carbonaceous sub
strate removal along with substantial nitrification. 
Wh i1 e the major part of the carbonaceous substrate 
is removed from the wastewater in the first stage, the 
succeeding stages polish the carrier stream, stabilize 
the sloughed biomass, and provide for nitrification. 
The success ion of 1 ife forms and the changes in 
appearance of the attached biomass as the waste
water flows through the stages correspond wi th the 
functional characteristics of the stages and the 
characteristics of the carrier stream. At tank volume 
to surface area ratios greater than 4.9 1/m2 (0.12 
gal/ft), performance is not improved. 

The rotational speed, among other factors, 
affects the aeration capacity of the. system. High 

12 

rotation,al velocities increase energy consumption, 
stimulate the sloughing Of attached biomass, and might 
increase sludge production. Generally, a rotational 
speed corresponding to a peripheral veloci ty of 18 
m/min is considered optimum. Some oxygen transfer 
studies and scal ing studies indicated that the 
optimum design should consider also the angul ar 
velocity. Scaling factors appear to be important with 
regard to hydraulic characteristics and performance. 

The carbonaceous substrate removal efficiency 
with an RBC treat ing domestic wastewater generally 
increases with higher influent substrate concentra
tions and higher temperatures, and decreases with 
higher hydraulic loading rates. In some cases, 
temperature increases did not improve carbonaceous 
removal or nitrification. The low DO concentrations 
in the mixed liquor at higher temperatures were found 
to be the cause for poorer performance. Controlled 
temperature stud i es on RBC performance are 1 imi ted, 
and generally represent full scale operational data. 
Most des i gns cons ider on ly temperatures be low 13°C 
(55°F); however, there are significant differences in 
temperature safety factors (Chesner and Ionnone 1980) 
employed in several design methods. 

Extensive performance studies have been conducted 
on pilot and full scale plants, and in some studies 
the performance data represent only the characteris
tics of the final effluent from the RBC and the 
secondary c 1 arif ier. Very 1 ittle stage by stage data 
are available. The existing data from studies treating 
municipal wastewater generally indicate that the 
kinetics for carbonaceous substrate removal are 
first order with substrate 1 imit ing phenomena. 
Nitrification kinetics were reported to be zero or 
first order. 

Several stud ies (Kornegay and Andrews 1968b; 
Clark et al. 1978; Mikul a 1979) employed Monod kinet
ics to describe carbonaceous substrate removal in 
fixed film reactors. Kornegay and Andrews (1968b) 
used a rotating drum, and the others an RBC. Using 
domestic wastewater and soluble BOD5 as the measure 
of performance, Clark et al. (1978) reported values of 
0.96 for the yield coefficient, 4.4/d for the maximum 
specific growth rate in the first stage, and 431 mg/l 
for the half-saturation constant in the first stage. 
The Monod equation was used by Saunders et al. (1980) 
to model nitrification in the RBC. The half-saturation 
constant ranged between 0.18 and 1. 0 mg/l, and the 
range of values for the maximum specific growth rate 
was 0.56 to 0.83/d. 

Data showing the temperature dependence of 
kinetic constants in RBC systems are limited. Murphy 
et al. (1977) developed a relationship between tem
perature and the reaction rate constant using an 
Arrhenius type relationship. Mikula (1979) used the 
Arrhenius rel at ionship to rel ate temperature and 
the maximum spec ific growth when treat ing a cheese 
processing wastewater. Ellis and Bananqa (1976) 
develope& a relationship between BOD5 removal ef
ficiency and temperature for temperatures ranging 
between 11·C and 27·C. 

Mass transport models incorporating active 
biofilm depth and external and internal mass transfer 
resistance with simUltaneous substrate removal re
actions generally used Monod type kinetics. The 
mOdels cons ist of second order different ial equations 
amenable to solut ion by numerical methods us ing 



estimated values of mass transport and kinetic con
stants. Schroeder (1977) presented a mass transport 
model for pseudo-homogeneous biofilm configurations 
incorporating simultaneous diffusion and reaction. 
Kinetic studies using a synthetic substrate in an RBe 
unit employed Schroeder's (1977) model to analyze 
the data (Friedman et al. 1976; Friedman et al. 
1979). 

)ome of the models describing carbonaceous 
substrate removal were based only on soluble influent 
substrate, although the RBe data in most cases indi
cate that there is also particulate substrate re
moval 1n an RBe. 

Present ly the approach to the des ign of the RBe 
process is empirical, because a reliable substrate 
removal klnetic model for a wide range of temperatures 
has not been developed. Although several Kinetic 
models have been proposed, they have limited appl i
cabi l1ty because of the 1 imitat ions of the data used 
to develop the models. Uncontrolled temperature 
conditlOns, variations in hydraul ic and organic 
loading rates, and DO deficiency conditions are 
examples of the difficulties encountered by many 
researchers. Some of the existing models are based on 
experiments conducted with synthetic substrate and 
others based on theoretical considerations with little 
experimental verification. 

The unknown features of the RBe process include: 

1) Substrate removal kinetics at eacn stage. 

13 

2) Reproducible values for the kinetic constants. 

3) Effects of temperature on the kinetic constants. 

4) Dynamics of bl0mass growth, decay, and sloughing. 

5) An oxygen ba 1 ance for the RBe system 
system aeration capacity and oxygen 
for exogenous substrate removal, 
respiration, and nitrification. 

considering 
con sumpt ion 
endogenous 

TO develop rational design criteria, the RBe 
process must be invest igated under controlled experi
mental conditions for each category of wastewater. 
The research has to focus on: 

1) Developing a substrate removal kinetic model for 
each stage. 

2) Determining the kinetic constants of substrate 
remova 1. 

3) Determining the dynamics and the constants of 
biomass growth decay and slough ing for each 
stage. 

4) Determining the effect of temperature on the 
kinetic constants. 

5) Performing an oxygen balance. 

6) Developing design criteri a for the RBe process 
under aerobic conditions for a wide range of 
temperatures. 



MATERIALS AND METHODS 

Experimental Design 

The experimental RBC units were operated con
t lnuously at constant influent flow rates, constant 
wastewater, percentage and constant temperature. The 
influent wastewater was maintained at a constant 
temperature in a refr igerated storage tank, and the 
experimental RBC units were located in a constant 
temperature room to maintain the desired water tem
perature through the four stages of the RBC units. 

Although wastewater has uncontrolled fluctuations 
in substrate concentration, its use was preferred over 
a synthetic substrate because of the difficulty in 
correlating synthetic substrate experimental data with 
field data collected at RBC units treating domestic 
wastewater. To minimize fluctuations in the concen
tration of pollutants in the wastewater appl ied to 
the experimental units, batches of wastewater were 
collected from the wastewater treatment pI ant in 
Hyrum, Utah, and stored in a refrigerated tank. The 
wastewater was collected at the same time of day 
during the weekdays to ensure maximum uniformity 
in wastewater compos i t ion and strength through each 
phase of the study. The wastewater was diluted with 
tap water to provide four strengths of wastewater for 
application to the RBC units. 

Kinetic constants for carbonaceous substrate 
removal in the RBC process were dete,rmined using 
steady-state chemical oxygen demand data collected 
trom the four RBC bench scale units operatin!) simul
taneously at the same hydraul ic loading rate an,d 
temperature. ' 

Four organiC loading rates were used in each of 
the three constant temperature phases of the project. 
The organic loading rates were maintained by diluting 
the raw wastewater with dechlorinated tap water. 

To determine the dependence of the kinetic 
constants on temperature, the research was conducted 
in three phases at three different temperatures. Each 
temperature phase was started with the RBC units 
free of biomass. This was done to avoid the influence 
of earlier cultures grown at different temperatures on 
the experiments. 

Wastewater Source 

The wastewater used in this study was collected 
at the Hyrum City wastewater treatment plant, Hyrum, 
Utah. Hyrum City has a population of 2500 and is 
located in a located in a rural area 16 km (10 miles) 
south of Utah State University, Logan, Utah. The 
wastewater flow rate into the treatment pI ant ranges 
trom 1500 to 3400 m3/d (0.4-0.9 mgd) and the BODS 
concentration ranges from 70 to 140 mg/l. The treat
ment plant consists of screening, an oxidation ditch, 
secondary clarifier, sand ff'llters, and chlorination. 
SlUdge is processed with aerobic digestion and sludge 
drying beds. 

IS 

Comminuted wastewater was collected for use with 
the RBC units and hauled to the laboratory. A 1.5 HP 
centrifugal pumpl waS used to pump 2.3 to 3.0 m3 
(600-800 gal) of wastewater into a tank truck. Waste
water was collected three times a week (on Mondays. 
Wednesdays, and Fridays) between 10:30 a.m. and 11:00 
a.m. The select ion of this schedule was based on a 
survey conducted at the Hyrum plant before the labora
tory study was started. The survey showed that 
peak values of COD concentration (- 300 mg/l) occurred 
between 10:30 a.m. and 11:00 a.m. The wastewater was 
transported to the Utah State University campus and 
pumped to a refrigerated storage tank located on the 
second floor of the Engineering Building. A 5 cm 
(2 inch) diameter PVC pipel ine was installed in the 
Engineering Building for this purpose. To avoid 
pumping solids that settled during transportation, the 
wastewater was pumped from the tank truck through a 
ball valve installed 30 cm (- 1 ft) above the tank 
f1 oor. The res idue was drained from the tank truck 
through another ball valve installed at the level of 
the tank floor. The settled wastewater was stored in 
the laboratory in a 1.9 m3 (500 gal) stainless steel 
tank. The tank was equipped with a mixer and a 
thermostatically controlled cooler that was used to 
maintain the temperature of the wastewater at 2·C. 
During the weekends an additional plastic storage tank 
with a capacity of 0.76 m3 (200 gal) was used to 
provide the volume of wastewater required for 3 days 
of operation. Approximately 0.76 m3/d (200 gpd) of 
wastewater was required to operate the RBC units 
cont inuously. 

Influent Feeding System 

,Wastewater was pumped continuously into a 26.7 x 
29 x 29 cm plexiglass constant head tank located in 
the constant temperature room. The wastewater flow 
rate into the wastewater heating chamber was regulated 
with the cons t ant head tank. The over flow from the 
constant head tank drained by gravity back to the cold 
storage tank. Culinary water at a temperature of 
approximate ly 15·C was fi ltered through a, 7.5 cm (3 
inch) diameter by 30 cm (1 ft) activated carbon 
co I umn and di scharged into the water heat ing ch amber. 
During the third phase of the study, conducted at S·C, 
it was necessary to cool the tap water to the required 
temperature., The tap water was cooled by passing the 
water through a coil of 1.25 cm (0.5 inch) diameter 
copper tubing 18 meters (60 ft) in length submerged 
into the refr iger ated wastewater stor age tank. The 
tap water that passed through the coil was coo I ed to 
2-3·C, and then fl owed through the act i v ated carbon 
column to the water heating chamber. 

Both of the plexiglass heating chambers were 20 
cm deep, 18 cm wide, and 20 cm long and contained 

IBerkeley Pump Company, Berkeley, California. 



about 9 1 iters of wastewater at the overflow level. 
The heating chambers drained by gravity and were 
equipped with mixers rotated by gear motors2 at 12 
rpm. Mercury thermoregul ators3 were used to control 
the 500 watt heater coils4 to provide the desired 
influent temperatures. DUring the second phase of the 
study conducted at 20·C, two heaters of 500 watts 
each were installed in the wastewater heating chamber. 
A ten channel peristaltic pumpS and a two channel 

2Dayton Electric Manufacturing Company, Chicago. 
Illinois. 

3Cole Parmer Instrument Company, Chicago, 
Illinois, Model 0-50·C. 

4Technilab Instruments, Inc., Pequannock, New 
Jersey. 

5Masterflex - Ten Channel Drives, Cole Parmer 
Instrument Company, Chicago, Illinois. 

SEWAGE 0 
T =3°C -~ 

OVERFLOW • 
SEWAGE ~ 

~ 
PUMPING 

HEATING SYSTEM 
CHAMBER 

-
, 

100 PERCENT DILUTED 
SEWAGE SEWAGE 

, 
RBC RBC 
UNIT D ·UNIT C 

+ ., 
DRAINAGE 

variable speed peristaltic pump6 were used to pump 
the wastewater and tap water to the mixing chambers 
for dilution. Four plexiglass 10 cm (4 inch) diameter 
mixing chambers with magnetic mixing bars received the 
required flows of wastewater and tap water. The water 
levels in the mixing chambers were maintained at a 
height of 2 cm and the. influent to the four RBC units 
flowed by gravity from the mixing chambers. A sche
matic drawing of the feeding system is shown in 
Figure 2. 

Tygon tubing was used in the influent application 
system with the exception being the sil icon7 tubing 